
Model

GO

Year

1990

11.02.2009MG

Pos Part Number Description Qty Model

1

SG

30

Illustration

43-50

Restrictions UPD

597

22:04

Remark

ETKA

Page: 001 EPIS 110

injection pump          BOSCH diesel eng.:
RA,1V,SB

  (1) b#068 130 081 JX injection pump 1 RA

  (1) b#068 130 081 MX injection pump 1 1V

  (1) b 068 130 081 R injection pump 1 "J..":SB

  (1) b#068 130 110 BX injection pump 1 SB

   2   068 130 111 B toothed belt pulley 1

   3   N   011 030 4 hexagonal nut M12 1

   4   N   012 232 3 spring washer B12X24X1,2 1

   5   N   012 706 1 woodruff key 3X6,5 1

   6   028 130 135 B fuel cut-off solenoid          BOSCH 1

   7   068 130 139 seal for
fuel cut-off solenoid

1

   8   068 130 143 C support 1

   9 + N   012 241 10 spring washer B8X15X0,8 4

  10 + N   010 239 11 hexagonal head bolt M8X18 4

  11   028 130 249 damper 1

  12   068 130 228 sealing washer 2

  13   N   904 314 01 securing arm S8 2

  14   068 130 331 G stop lever 1

  15   068 130 331 K stop lever 1

  16   068 130 331 P retaining lever 1

  17   068 130 331 Q retaining lever 1 RA,SB

 (17)   068 130 331 AE retaining lever 1 1V

  18   068 130 331 R stop lever 1

  19   068 130 331 S retaining lever 1 RA,SB

 (19)   068 130 331 AF retaining lever 1 1V

  20   068 130 331 T retaining lever 1

  24   028 130 149 support 1

et_bt1.frm



Model

GO

Year

1990

11.02.2009MG

Pos Part Number Description Qty Model

1

SG

30

Illustration

43-50

Restrictions UPD

597

22:04

Remark

ETKA

Page: 002 EPIS 110

Pos Part Number Description Qty ModelRemark

  25   N   014 782 1 allen key head
bolt

M6X25 2

  26 + N   011 547 6 washer A6,5X14X1,6 2

  27   028 130 149 support
BESTEHT AUS 068 130 142 G

1

 (27)   068 130 149 B support 1 1V

  28   171 711 512 bush 1

  30   068 130 335 bearing pin 1

  31   068 130 337 bush 2

  32   N   015 515 1 ball pin C8 1

  33 + N   011 523 18 washer A5,3X10X1 1

  34 + 171 857 026 A hexagon nut, shouldered M5 1

  35   N   010 261 3 hexagonal head bolt M4X15 1

  36   068 130 138 securing cap 4

  38   068 130 173 B arm 1

  39   068 130 174 arm 1

  40   068 130 197 tapered nut 1

  41   068 130 199 bush 1

  43   028 130 365 connecting rod 1

  44   068 130 735 N leg spring 1 RA,SB

  45   068 130 735 H leg spring 1 RA,SB

  46 + N   010 216 12 hexagonal head bolt M6X18 1

  47   068 130 787 A seal 4

  48   068 130 795 B union 4 RA,SB

 (48)   068 130 795 C union 4 1V

  49 + N   012 226 5 spring washer B6X12X0,5 1

  50   N   012 433 1 lock washer 3,2 1

  51 + N   014 750 6 allen key head
bolt

M6X10 1

  52 + N   902 076 01 washer A6,4X17X1,6 1

  53   N   014 741 2 allen key head
bolt

M5X15 1

  54 + N   011 523 18 washer A5,3X10X1 1

  55   N   012 326 2 lock washer 5 1

   -   068 130 377 bracket f.cold start aid cable 1 1V,RA

et_bt2.frm


